

06AALPC3032F1ZA

Test Certificate

email : metalahuja@gmail.com

email : info@ahujametal.com

Website : www.ahujametal.com

AHUJA METAL INDUSTRIES

JESICO COLONY

Jagadhri - 135003 (HARYANA)

Buyer's Particulars DIVINE COPPER 98-C , SANGAM COMPLEX KRISHNA NAGAR CHOWK MATHURA	T.C. No.	2020/0280-A
	Invoice & Date	0280 10/09/2020
	P.O. No.	
	Material	COPPER CIRCLE
	Size	Cu 99%+
	Thickness	9.25in
	Temper	22.00G
Qty. (Kgs.)	Annealed (O)	544.85

Sr.No.	Property	Specified Requirement	UOM	Result
--------	----------	-----------------------	-----	--------

A) Chemical Composition

1	Copper (Cu) + Silver (Ag)	Min. 99.30	%	99.30-99.90
2	Phosphorus	0.015 to 0.10	%	0.015-0.10
3	Total Impurities	Remainder	%	Remainder

B) Dimensional Results

1	Width		in	
2	Length		in	
3	Thickness	22.00	G	22.00
4	Dia	9.25	in	9.25

C) Mechanical / Electrical / Physical Properties I

1	Hardness	Max. 65	vpn	50-64
2	Bend Test	OK		OK
3	Surface Finish	Bright,Smooth & Free from Stains		Bright,Smooth & Free from Stains

Certified that the material confirms to Party Specification

This is an electronically generated report, hence no signature is required.